
A COMPARATIVE STUDY OF NITRIFICATION IN FARGO AND MOORHEAD 

WATER DISTRIBUTION NETWORKS 

 
 
 
 

A Thesis 
Submitted to the Graduate Faculty 

of the 
North Dakota State University 

of Agriculture and Applied Science 
 
 
 
 

By 
 

Daniel Lee Portlock 
 
 
 
 

In Partial Fulfillment 
for the Degree of 

MASTER OF SCIENCE 
 
 
 
 

Major Department: 
Civil Engineering  

 
 
 
 
 

October 2012 
 
 
 
 

Fargo, North Dakota  

 
 



North Dakota State University 
Graduate School 

 
Title 

 
A Comparative Study of Nitrification in Fargo and Moorhead 

 
Distribution Networks 

 
 

By 
 

Daniel Lee Portlock 
 

   
The Supervisory Committee certifies that this disquisition complies with 
[...]
accommodate additional well water flow which is typically used during flooding. Well 

flow was used for the majority of the year expect during the winter from January 2009 to 

March 2009. Well water is not needed during these periods because the Red River has 

0

1

2

3

4

5

6

7

8

01/01/09 03/17/09 05/31/09 08/14/09 10/28/09 01/11/10

Fl
ow

 (m
gd

) 

Date (mm/dd/yy) 

Total Flow
Red River flow
Well flow
Pond flow

7 
 



lower turbidly and temperature. The last source of water that the Moorhead WTP utilizes is 

decant water from the lime sludge ponds which are pumped back into the headworks of the 

treatment plant. It is a small proportion of daily flow compared to the other water sources 

but provides water that is already softened reducing the chemical cost of treating the water. 

Pond water flow rates ranged between 0 to 0.18 MGD and accounts for approximately 4.27% 

of the total water treated. 

Variation of Red River turbidity is shown in Figure 3. There are several times in 

2009 when the turbidity spiked in the Red River. Increases in turbidity can be a caused by 

surface runoff, upstream discharges, and/or flooding. Low turbidity seen from January 

2009 to the beginning of March 2009 and November 2009 to December 2009 is during the 

winter. Typically, there are little to no increase in turbidity because of ice cover. At the end 

of March there is a turbidity increase which was cause by spring flooding. In the other 

months, turbidity spikes were caused by runoff attributed to rainfall events. 

 
Figure 3. Red River turbidity measured at the Moorhead WTP (Moorhead WTP 2009). 

0

200

400

600

800

1000

1200

1400

1600

1800

01/01/09 03/17/09 05/31/09 08/14/09 10/28/09 01/11/10

Tu
rb

id
ity

 (N
T

U
) 

Date (mm/dd/yy) 

8 
 



As mentioned earlier there are several benefits when using groundwater in the 

treatment process, including 1) lowering product water temperature, 2) improving influent 

water quality, and 3) reducing chemical cost. During the summer months, the Moorhead 

WTP has to meet certain constraints for industrial users. The well water can assist in 

lowering its product water temperature near 70°F to meet these requests. It can also be 

used when the river’s hardness increases. Typically, the well’s hardness does not change. 

Depending on which well is pumping, it can be used to minimize surface water variations 

in hardness. Yearly flooding and precipitation can change the rivers quality resulting in 

elevated organic levels, as shown in Figure 4.  

 
Figure 4. Total organic carbon in the Red River and daily precipitation during 2009. 

In the middle of March 2009 there was a flood event that elevated the organics the 

Red River from 8.5 mg/L to 12.0 mg/L. There are two other instances where the organics 

in the Red River increased. In June 2009 there were several rain events that occur during a 

short period which increased the organics in the river. Typical operation at the water 

0

0.5

1

1.5

2

2.5

0

2

4

6

8

10

12

14

16

18

01/01/09 03/17/09 05/31/09 08/14/09 10/28/09 01/11/10
In

ch
es

 o
f R

ai
nf

al
l 

TO
C

, m
g/

L
 

Date (mm/dd/yy) 

Precipitation
Red River TOC

9 
 



treatment plant includes turning on the well water when the TOC concentrations are up to 

and above 10.0 mg/L. 

The Red River’s water hardness varies throughout the year, as shown in Figure 5. 

The Red Rivers hardness is over 180 mg/L as CaCO3 which is classified as hard water 

(Davis and Cornwell 2008). The average concentration of hardness in the Red River is 339 

mg/L as CaCO3. In Figure 5 there are several peaks and depressions in the Red River’s 

hardness concentration. In March 2009 the hardness increased in the Red River during 

spring runoff. Non-carbonate and carbonate hardness followed a similar pattern. It is 

important to analyze non-carbonate and carbonate hardness because non-carbonate 

hardness will cost more money to treat than carbonate hardness. Soda ash is needed for 

removing non-carbonate hardness and is typically more expensive than lime. From January 

2009 to September 2009 the hardness in the Red River was comprised of more carbonate 

hardness. From October 2009 to December 2009 the carbonate and non-carbonate hardness 

were similar indicating that these months increased the cost of treating the surface water.  

Figure 6 represents the data that was collected from the USGS Red River gaging 

station which measures the flow of the Red River in cfs. In March 2009, there is a steep 

increase in the measured discharge. This event occurred during spring runoff when the 

river was rising. The Red River water levels rising caused two events to occur. First, 

surface runoff from snowmelt caused a small increase in flow which was approximately 

2,000 cfs. Surface runoff also caused the hardness in the Red River to rise. Secondly, the 

additional water attributed to flooding which occurred after the surface runoff diluted the 

Red River reducing the hardness. There are instances where the hardness concentration 

sharply decreased in Figure 5. Precipitation events occurred in June, July, and November 

10 
 



of 2009 which lowered the hardness for a small period in the Red River. It can also be seen 

in Figure 6 that there is an increase in the Red River discharge that corresponds directly to 

the instances when the hardness in the water was lowered. 

 
Figure 5. Red River hardness as CaCO3. 

 
Figure 6. Red River discharge (USGS gaging station 05054000 Red River of the North at 
Fargo, ND 2009). 

0

100

200

300

400

500

600

700

800

01/01/09 03/17/09 05/31/09 08/14/09 10/28/09 01/11/10

H
ar

dn
es

s a
s C

aC
O

3 
(m

g/
l) 

Date (dd/mm/yy) 

Red River Hardness
Non Carbonate Hardness
Carbonate Hardness

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

01/01/09 03/17/09 05/31/09 08/14/09 10/28/09 01/11/10

D
is

ch
ar

ge
 (c

fs
) 

Date (mm/dd/yy) 

11 
 



There are seven ground water wells that Moorhead WTP can withdraw water from. 

Water quality characteristics and pumping capacity at these wells are shown in Table 1. 

The hardness of the wells range from 176 mg/L to 516 mg/L as CaCO3 indicating hard to 

very hard water (Davis and Cornwell 2008). Interestingly, the water quality from the 

Moorhead wells varies because they are located in two aquifers, the Buffalo Aquifer and 

the Moorhead Aquifer. Wells 6 and 6B have a lower hardness concentration because they 

are in the Moorhead aquifer which is a deeper aquifer. Wells 1, 2, 8, 9, and 10 are located 

in the Buffalo aquifer, which is a shallow aquifer. These groundwater wells have low 

organic concentrations compared to the Red River. Also with an average temperature of 

52°F, there is much less variation in temperature compared to the Red River. The majority 

of the year the water plant operates one ground water well and one river pump. Typically 

well #6 or well #6B is turned on to decrease the total load of hardness. The remaining 

wells are used to supplement the main water source (Red River) for the other water quality 

improvement purposes.  

Table 1. Well water quality and capacity (Moorhead WTP 2009).  

Well Hardness 
(mg/L as 
CaCO3) 

Calcium 
hardness  
(mg/L as 
CaCO3) 

Average 
TOC 

(mg/L) 

pH Capacity 
gal/min 

Average 
Temperature (°F) 

1 516 316 

2.96 

7.37 1060 

52 

2 460 248 7.47 840 

6 180 120 7.71 450 

6B 176 120 7.71 550 

8 464 288 7.47 760 

9 324 204 7.62 995 

10 324 216 7.67 1929 

 

12 
 



2.1.2. Water softening process 

The Moorhead WTP has two softening basins that are 50’ x 50’ with a sidewall 

depth of 18 ft. The design detention time in the softening basins are 1.7 hours with a 

surface loading rate of 1.55 gpm/ft2. The softening basin was designed with a weir 

overflow rate of 10.7 gpm/ft. The plant was designed to operate one softening basin with 

one designed for redundancy.  

Lime and soda softening is applied at Moorhead WTP. Soda ash (Na2CO3) and 

lime (Ca(OH)2) are added to remove hardness in the water. Excess amount of lime is added 

to cause a series of chemical reactions that has a primary goal of precipitating calcium and 

magnesium as calcium carbonate and magnesium hydroxide respectively. These 

compounds are not soluble at a high pH in the softening basin and will settle out of the 

water. Excess lime softening is used in both of the softening basins which are operated in 

parallel. Soda ash is added in the softening basin to remove the noncarbonated hardness 

while lime removes the carbonate hardness. Coagulation polymer is utilized in the 

softening basin for flocculation and rapid settling.  

2.1.3. Ozonation process 

Following the lime softening process the water is ozonated for taste and odor 

control and disinfection. Taste and odor oxidation and disinfection occur in two sequences. 

The first sequence occurs when high pH water enters the ozone contact chamber where the 

taste and odor compounds are oxidized. In the first sequence disinfection occurs but there 

is little residual for disinfection credits. Secondly, the pH is lowered in the following cells 

where a residual can be maintained and disinfection occurs. 

13 
 



Ozone is very reactive and reverts back to oxygen quickly. The instability of ozone 

makes its application only possible with on site ozone generation. Ozone is generated 

onsite and starts with a high purity oxygen system that converts atmospheric air to a higher 

purity, 95% oxygen. The high purity oxygen system feeds oxygen at a capacity of 70 

standard cubic feet per second to two ozone generators that are both capable of producing 

400 lbs/day of ozone. Ozone is diffused into contact chambers through groups of fine 

bubble diffusers located at the bottom of the two contact chambers. These contact 

chambers are operated in parallel and each contact chamber has a hydraulic capacity of 5 

MGD. Each contact chamber is divided into 6 cells; A, B, C, D, E, and F, as shown in 

Figure 7. After softening, the pH is usually elevated above 10.6. The plant was originally 

designed to feed CO2 in cells C and D. The design was modified to provide the capability 

of feeding CO2 into cell A. This enhanced the capability of the treatment plant to break 

down taste and odor compounds earlier in the process. After the modification, there are 24 

diffusers in cell A, 8 in cell C, and 12 in cell E. 

The plant is designed to remove taste and odor compounds at the high pH above 

10.6 in cells A and B. Adding CO2 after lime/soda ash softening, which is referred to as 

recarbonation, decreases the pH. Carbon dioxide is added through the same ceramic 

diffusers as ozone and is operated into one of two cells depending on the season. In the 

summer, CO2 is diffused into cell A and in the winter the configuration is switched to cell 

C. In the summer, CO2 is diffused into Cell A because pH adjustment is needed 

immediately in the first cell to reduce ozone decomposition due to higher water 

temperatures. Higher temperatures cause the reaction rates of ozone to increase and an 

elevated pH decomposes ozone into hydroxyl radicals. Hydroxyl radicals are beneficial for  

14 
 



 

15 

 

Figure 7. Moorhead ozone contact chamber (Moorhead WTP 2012). 

 



taste and odor removal but have been shown to convert bromide to bromate. There is 

ongoing research at the water treatment plant regarding bromate formation, which will 

provide a deeper understanding regarding this subject. Cell C is used in the winter because 

the lower temperature reduces the reaction rate of ozone, lowering the chance that bromide 

is converted to bromate. There are pH controllers which monitor and adjust the CO2 dose 

rate keeping finished water pH in the range of 9.2-9.5. CO2 can also be used to control the 

ozone residual. During rainfall events, runoff will cause a heavy ozone demand. This 

demand can cause swings in the ozone residual concentration. Adjusting the ozone dose 

rate can take time to see an effect. When the CO2 is adjusted the effects are almost 

immediate. An increase in CO2 will lower the pH thus increasing the ozone residual. 

The ozone contact chambers have a total of 4 monitoring locations which are 

located in cells D and F at a high and low locations as shown in Figure 7. Ozone 

concentrations at these locations are used for CT calculations which are measured at the 

effluent of cell D and cell F. 

CT is the concentration of a disinfectant multiplied by the amount of time the 

disinfectant is in contact with the water (Equation 1). It is a measurement used to 

demonstrate the level of disinfection treatment in the water. 

Ct= C (mg/L) × t (time (min))      (1) 

Surface water treatment plants are required to remove 3 log Giardia and 4 log viruses in the 

treatment process (US EPA 1991). Conventional treatment credits all water treatment 

plants including the Moorhead WTP so the primary disinfectant ozone only has to remove 

0.5 log Giardia and 2 log viruses. Conventional treatment must include coagulation, 

flocculation, sedimentation, and filtration. For ozonation systems, a higher CT value has to 

16 
 



be maintained to achieve 2 log inactivation of viruses compared to achieve 0.5 log 

inactivation of Giardia. Therefore, CT required for virus inactivation controls. The 

equation used for the minimum CT requirement at the Moorhead WTP is shown below. 

Required CT = -0.03125*(Temp °C) + 0.93125    (2) 

where,  

C is ozone residual concentration, 

t is amount of time ozone reacts with water. 

The detention time is computed through cells C, D, E, and F. For example C (Cell 

D) is the concentration of ozone in cell D multiplied by the total volume in cell C and D 

divided by the influent flow. A baffling factor, which is used to determine the effective 

contact time of disinfection, of 0.7 is used for all the cells. The primary purpose of cells A 

and B are for taste and odor removal using a high pH (10.6-11.3). Cells A and B are 

excluded from CT calculation because the ozone residual is difficult to detect due to rapid 

ozone decay at high pH (Knutson, personal communication, 2012). The equation the 

Moorhead WTP uses for Ct calculation is shown in Equation 3. The volume and detention 

time in each cell are shown in Table 2; 

Ct = 0.70CD  × Vc+VD
Q

+ 0.70CF
VE+VF

Q
     (3) 

where,  

0.7 is the baffle factor;  

CD and CF are ozone residual concentrations in Cells D and F; 

VC, VD, VE, VF are volumes of Cells C, D, E and F; and  

Q is the water flow rate through the ozonation chamber.  

17 
 



Table 2. Moorhead ozone contact chamber volumes and detention time at 5.0 MGD 
(Moorhead WTP 2011). 

Cell Volume 
(gallons) 

Detention Time at 
5 MGD  
(min) 

A 15260 4.39 
B 13352 3.84 
C 9537 2.74 
D 17167 4.94 
E 11445 3.29 
F 24797 7.14 

Total Contactor 91558 26.36 

2.1.4. Filtration process 

Primary purpose of media filtration in a water treatment plant is to remove non 

settleable solids from water. The Moorhead WTP employs dual media filter systems with 

larger size anthracite grains on top of smaller size sand grains. After a backwash, more 

dense media (sand) settle more quickly than the less dense media (anthracite). The filters 

are designed so that the water moves through the media with progressively smaller pores. 

The largest particles are strained out by anthracite and the remaining particulate matter is 

trapped through a combination of adhesion and straining. 

The Moorhead filters are also operated as biofilters, in which a thin layer of biofilm 

grows on media surfaces to remove biodegradable organics in treated water. A biofilter is 

required when ozonation is used in a treatment process. Ozonation oxidizes organics into 

simple biodegradable forms. The biofilter then can remove these simple organics 

preventing a food source for bacteria entering the distribution network. 

18 
 



Moorhead facility has four dual media filters that follow ozonation shown in Figure 

8. Each of the four filters contains 24” of anthracite followed by 12” of sand. There are 

four troughs located in each filter that are primarily used for backwashing the filters. 

During normal operation water flows from the ozonation process to an open chamber. It 

then flows through four troughs and overflows the troughs traveling into the media for 

filtration. 

During a backwash the filters go through an air scour where air is pumped 

underneath the media to break up and dislodge attached particles. After the air scour 

backwash water is pumped up through the media wasting any water that was used for 

backwashing. The water flows out of the troughs and into a waste basin. This process 

removes the dirty water after the air scour has cleaned the media. After the backwash is 

finished, the filters start filtering but the water is wasted until a minimum turbidity of 0.1 

NTU is satisfied. Once the minimum turbidity is satisfied the filter backwash is complete 

and they are able to filter water. The filters are operated for 72 hrs in the summer and 82 

hrs in the winter before a backwash is needed 

2.1.5. Secondary disinfection 

Chloramination follows biofiltration and is also referred to as secondary 

disinfection. Chlorine and ammonia are injected before the clearwell, forming chloramines. 

At the Moorhead WTP, chlorine gas is diffused into the water and then ammonia is added 

at a weight ratio of 5:1 Cl2:NH3. Chloramines are effective at preventing regrowth of 

bacteria and other microorganisms. The long residual time in the pipe network makes it 

beneficial when compared to other disinfectants. 

19 
 



 

20 

 

 

Figure 8. Moorhead WTP filter diagram.

 
 



 

The water is pumped from the clearwell to one of two reservoirs with a total 

capacity of 5.5 million gallon. The two reservoirs are interconnected so the water 

quality in both reservoirs is similar. From these reservoirs, the finished water is pumped 

into the distribution network. Fluoride is added to the finished water before being pumped 

into the distribution network 

2.2. Fargo Treatment Process 

The Fargo WTP services a population of close to 100,000 in the city of Fargo, ND. 

Water treatment processes in Fargo WTP includes pre sedimentation, lime softening, 

ozonation, filtration, and chloramination, as shown in Figure 9. The plant has a design 

capacity of 30 MGD. The plant typically pumps 13 MGD in the summer months and then 

reduces to 9 MGD in the winter. A daily peak flow of 23 MGD has been recorded during 

the summer months (Fargo WTP). 

2.2.1. Water sources 

Water sources for the Fargo WTP include the Red River and the Sheyenne River. 

In 2010, 60% of the treated water was from the Red River while 40% was from the 

Sheyenne River as shown in Figure 10 (Fargo WTP 2011). The past five years of water use 

data follow the similar trend (Figure 11). There are several factors that the operators take 

into account when deciding which water source to use. The decision to choose either river 

was indicated to be primarily based on the hardness concentrations, more specifically the 

non-carbonate hardness. The river with lower non carbonate hardness would reduce the use

21 
 

 



 

22 

 

 

 

Figure 9. Fargo WTP process flow diagram (Fargo WTP 2011). 

 

 
 



 

of soda ash, a more expensive chemical. The data that was collected does not clearly 

indicate that the chosen water source is based on hardness concentrations, there may be 

other factors.  

 
Figure 10. Fargo WTP flow 2010/2011 (Fargo WTP). 

 

 
Figure 11. City of Fargo water use between 2006 and 2011. 

0

2

4

6

8

10

12

14

16

18

05/02/10 06/21/10 08/10/10 09/29/10 11/18/10 01/07/11 02/26/11

Fl
ow

 (M
G

D
) 

Date (mm/dd/yy) 

Total Flow
Red River
Sheyenne River

0

5

10

15

20

25

09/05/05 10/10/06 11/14/07 12/18/08 01/22/10 02/26/11 04/01/12

Fl
ow

 (M
G

D
) 

Date (mm/dd/yy) 

Red River
Sheyenne River

23 
 



 

The Red River is the primary water source for the Fargo WTP. The Sheyenne River 

is used in addition to the Red River and also used when the hardness in the Red River 

increases above the Sheyenne. The Sheyenne River has a higher hardness concentration 

than the Red River (Figure 12) which would lead to an overall increase in chemical cost if 

the Sheyenne River was the primary water source year round. 

 

Figure 12. Sheyenne and Red River hardness concentrations. 

2.2.2. Suspended solids and taste/odor removal 

The Fargo WTP treatment process begins with two rapid mixing basins that have a 

design capacity of 15 MGD each with a total capacity of 30 MGD. The detention time at 

the design capacity is 30 seconds. The original design of the rapid mix chamber provided 

the capability of feeding aluminum sulfate (Al2(SO4)3), a coagulant polymer, PAC 

(Powdered Activated Carbon), potassium permanganate, and chlorine. Currently, 

aluminum sulfate (Al2(SO4)3) and a coagulant polymer are being fed. Taste and odor 

0
100
200
300
400
500
600
700
800
900

07/21/10 09/09/10 10/29/10 12/18/10 02/06/11

H
ar

dn
es

s a
s C

aC
O

3 
(m

g/
l) 

Date (dd/mm/yy) 

Sheyenne River
Red River

24 
 



 

compounds are present in the source water at the Fargo WTP during spring runoff. During 

spring runoff powder activated carbon can be added to control taste and odor. 

Following the rapid mix chamber water flows into a flocculation basin. There are 

two flocculation basins with a design capacity of 15 MGD per basin. The detention time at 

the design capacity is 20 minutes. The flocculation basin is designed to agitate the 

chemically treated water by mixing to enhance coagulation. Following the flocculation 

basin is two sedimentation basins with a design capacity of 15 MGD. The flocculation 

basins contain plate settlers with 4 rows and 152 plates per row. The effective loading rate 

of the basin is 0.75 gpm/ft2. This process allows small particles to colloid and agglomerate 

into heavier floc, which settle out by gravity into the sedimentation basin. 

2.2.3. Water softening process 

Following pre-sedimentation there are three softening basins that have a design 

capacity of 10 MGD per basin. The basins were designed to operate with a 1.88 gpm/ft2 

surface loading rate and a weir overflow rate of 7 gpm/ft2. The softening basins were 

originally designed to operate in series which is referred to as primary and secondary 

softening. The original design was to add lime in one basin and soda ash in the second 

basin. The purpose was to split the treatment process and precipitate carbonate hardness in 

the primary basin and non carbonate hardness in the secondary softening basin. 

The original design was modified to integrate lime/soda ash softening in the 

primary basin and pH adjustment in the second basin. The primary softening chemicals 

added are lime, soda ash, an anionic polymer, and a coagulant polymer. Prior to the 

secondary softening basins CO2 diffusers were installed to lower the pH before ozonation. 

25 
 



 

CO2 diffusers were installed after the primary softening basin and prior to the secondary 

softening basin to maintain a pH of 9.2 during the winter and 8.2 in the summer. The 

chemicals added to the secondary softening basins are CO2 and a polyphosphate. 

2.2.4. Ozonation process 

The Fargo WTP has two 9,000 gallon liquid oxygen storage tanks for the two 

ozone generators with a maximum design production of 835 lb/day. The system has two 

operational ozone contact basins with a total of three. The design capacity of each contact 

basin is 15 MGD with a total operational capacity of 30 MGD. The Fargo WTP contact 

chambers are shown in Figure 13. 

 
Figure 13. Fargo ozone contact chamber (Fargo WTP 2011 modified from original). 

The Fargo WTP has the same requirement as the Moorhead WTP to remove 3 log 

Giardia and 4 log viruses. Credit is given for conventional treatment so ozone only needs 

to remove 0.5 log Giardia and 2 log viruses. Conventional treatment includes coagulation, 

flocculation, sedimentation, and filtration.  

26 
 



 

Each of the ozone chambers contains six stages which vary in size as shown in 

Table 3. The water flows through a slide gate entering Stage 1. CO2 can be diffused in this 

 stage but typically occurs in the secondary softening basin. Stage 2 is used to ensure there 

is enough detention time for the pH to stabilize if it is added in Stage 1. The contact 

chamber is controlled to maintain a pH of approximately 9.0. Stages 3 and 4 are where 

ozone is diffused into the water. There are a total of 30 diffusers in each stage. Stage 5 has 

an ozone residual monitor but typically, there is little ozone providing minimal CT credit. 

Stage 6 is monitored for ozone residual but there is little to no ozone. CT is calculated 

through an equation which incorporates the residuals measured at the end of stage 3, 4, 5, 

and 6. The detention times are calculated through stage 3, 4, 5, and 6 that are based on the 

plant flow. The equations that the Fargo WTP uses to calculate total Giardia log 

inactivation and total virus log inactivation are shown below. 

Giardia log inactivation. 

Giardia Inactivation = (0.62 × ∑CT Values) × 1.038 × e(0.0714×Temperature (°C))     (4) 

Total virus inactivation. 

Virus Inactivation =  (0.62 × ∑CT Values) × 2.1744 × e�0.0714×Temperature (°C)�     (5) 

Once the virus and Giardia log inactivation is calculated, the value is divided by the 

disinfection requirement that is 2.0 for viruses and 0.5 for Giardia. A ratio above 1 is in 

compliance. The limiting factor for ozone is virus removal. The virus inactivation equation 

will control. 

 

 

 

27 
 



 

Table 3. Fargo contact chamber volume and detention time (Fargo WTP). 

Stage Volume 
(gallons) 

Detention Time at 
15 MGD 

(min) 
1 10,417 1 
2 42,318 4.06 
3 31,693 3.04 
4 38,411 3.69 
5 7812 0.75 
6 30,389 2.92 

Total Contactor 161,040 15.46 

2.2.5. Filtration process 

Following ozonation, hydroflourosilic acid and a filter aid (when needed) are added 

prior to the six dual media sand filters. Hydrofluorosilic acid is added in the water so to 

protect teeth and prevent tooth decay. The Safe Drinking Water Act sets the maximum 

contaminant level of fluoride at 4.0 mg/L. The recommended level of fluoride is 1.2 mg/L. 

The filter aid is a proprietary polymer blend to aid when filter effluent turbidities are > 0.1 

NTU. The six dual media sand filters contain 24” of anthracite and 12” of sand. The filters 

were designed to operate as biofilters but have not been operating that way. The Fargo 

WTP backwash their filters with free chlorine killing any bacteria that was able to grow. In 

the summer the filters are run for 60 hrs and in the winter 72 hrs.  

It was only recently discovered that the media filters do not behave like biofilters 

(Fargo WTP 2010). The filters were backwashed with chlorinated water instead of 

chloraminated water. Chlorine killed most bacteria attached to the media. The 60 to 72 

hour filter runs did not give the bacteria enough time to proliferate and utilize the partially 

28 
 



 

oxidized organics. Upon this discovery, operators continued operation using chorine 

backwashes and have been extending the backwash time with success. The primary 

purpose of extending the backwashes was not to grow more bacteria but since there were 

little to no signs of head loss filtration can be extended. Operators have been able to double 

the filter run times with little to no head loss or turbidity increases.  

The filters have under drain tanks that gravity feed into the clearwell. In the under 

drain tanks 0.30 mg/L of chlorine is added. A transfer pump forces water from the 

clearwell into the 6.25 MG finished water reservoir. In transition to the reservoir chlorine 

and ammonia is added. Once in the finished water reservoir it is pumped into the 

distribution network. 

2.3. Summary of the Fargo and Moorhead Treatment Processes 

There are similarities and differences of the Fargo and Moorhead treatment plant 

and distribution networks. Key items were highlighted to emphasize important information 

pertaining to this research. 

The primary water source between the two treatment plants is the Red River but 

Moorhead’s ability to use well water can reduce organics, hardness, and the temperature of 

the product water. The Sheyenne River is a surface water source which has more organics, 

hardness, and temperature fluctuations similar to the Red River.  

The Fargo WTP has a flocculation basin which removes colloidal particles before 

softening. The Moorhead WTP does not have a flocculation basin but uses the softening 

basins and filters to remove colloidal particles. Interestingly, even though the Fargo WTP 

29 
 



 

has a flocculation basin, the Moorhead WTP accomplishes softening without a flocculation 

basin. 

Primary disinfection is ozonation for the two water treatment plants. Two different 

processes accomplish taste and odor removal between the Moorhead and Fargo WTP. The 

Moorhead WTP removes taste and odor in the first ozone cell utilizing high pH ozonated 

water. The Fargo WTP removes taste and odor by the addition of activated carbon. Primary 

disinfection between the two treatment plants is accomplished by ozonation. Bromate has 

been a concern for the water treatment plants and the way they minimize bromated 

formation is different. Moorhead adds ammonia prior to ozonation to inhibit the formation 

of bromate. Fargo has a lower pH before ozonation reducing the chance bromated is 

formed. 

The Fargo and Moorhead WTP have sand/anthracite media filters to remove 

particles and simple organics. The Moorhead WTP operates their filter as a biofilter where 

the Fargo WTP operates their filter with minimal bacterial growth. Fargo backwashes their 

media filters with chlorinated which kill the majority of attached bacterial growth. 

Moorhead uses chloraminated water for backwashing the media filters which is a weaker 

oxidizing agent promoting more bacterial regrowth. 

Secondary disinfection is similar between the two treatments plants using a 

chloramine residual in the distribution network. The Moorhead WTP operated at an 

average 2.5 mg/L total chlorine residual while Fargo operated at a much higher 4.0 mg/L 

total chlorine residual in 2009/2010. The higher chloramines residual that Fargo maintains 

is due to a larger distribution network. Table 4 below summarizes these similarities and 

differences between the Fargo and Moorhead WTP. 

30 
 



 

Table 4. Comparison of the Fargo and Moorhead treatment processes. 

  

  Fargo Moorhead 

Primary Water 
Source Red River (60% Annually) Red River (80% Annually) 

Auxiliary Water 
Source Sheyenne River (40% Annually) 

Well Water (20% Annually) 
-Lower temperature, organics, 
and hardness. 

Removal of 
Colloidal Particles Flocculation Basin None 

Softening Lime/Soda Ash Lime/Soda Ash 

Taste and Odor 
Removal 

Activated Carbon 
-Spring application 

High pH and Ozonation 
-Year round 

Disinfection Ozone Ozone 

Minimize 
Bromate Formation Low pH and Ozonation Ammonia  

Biofilter Sand/Anthracite Filter 
-Not operated as a biofilter 

Sand/Anthracite Biofilter 
-Operated as a biofilter 

Secondary 
Disinfection 

Chloramine 
-High chloramines 4.0 mg/L 

Chloramine 
-Lower chloramines 2.5 mg/L 

Capacity 30 MGD 10 MGD 

     

  Similarities Differences 

31 
 



 

CHAPTER 3. LITERATURE REVIEW 

In this chapter the process of nitrification is discussed. Literature regarding 

chloramine disinfection and reactions that could potentially promote nitrification are 

reviewed. There is an overview of parameters including temperature, pH, and biofilms that 

affect nitrification in water distribution networks. In addition, nitrification control 

strategies are presented. 

3.1. Nitrification 

Nitrification is a two-step microbial process that oxidizes ammonia (NH3) to nitrite 

(NO2
-) and then nitrate (NO3

-). The first step is achieved when ammonia oxidizing bacteria 

(AOB) metabolize free ammonia to nitrite. Nitrosomonas is the common bacteria 

identified for oxidizing free ammonia. It has been shown that Nitrosolobus, Nitrosococcus, 

and Nitrosovibrio can also oxidize free ammonia to nitrite (AWWA M56, 2006).  

Nitrosomonas reaction: 

 NH3 +  O2  →   NO2
−  +   3H+ +  2e−      (6) 

The second step is when nitrite oxidizing bacteria (NOB) metabolize nitrite into 

nitrate. Nitrobacter is the common bacteria identified as contributing to the oxidization of 

nitrite to nitrate. Nitrocystis, Nitrospira, and Nitrospina can also complete the reaction 

(AWWA M56, 2006). 

Nitrobacter reaction: 

NO2
− + H2O →   NO3

− +  2H+ +  2e−      (7) 

Nitrifying bacteria are mostly obligate chemolithotrophs which are microorganisms 

that oxidize inorganic substrates such as ammonia and nitrite to obtain energy and use CO2 
32 

 



 

as carbon source. Some Nitrobacter species are different from most of the nitrifying 

bacteria. They are facultative chemolithotroph microorganisms which mean that they can 

use carbon dioxide or organic substrates as a carbon source (Holt 2000). 

The theoretical oxygen demand of nitrosomonas is 3.43 mg of oxygen to oxidize 

1.0 mg of ammonia-N to nitrite-N. The theoretical amount of oxygen that nitrobacter 

needs to oxidize 1.0 mg of nitrite-N to nitrate-N is 1.14 mg. 

Wezernak (1967) studied nitrogenous oxygen demand using BOD bottles. He 

carried out 10 experiments for nitrosomonas sp. and 5 experiments for nitrobacter agilis. 

For each test 12 BOD bottles were used, 6 for initial determinations and 6 for final 

determinations. The results were then averaged. His data was similar to the estimated 

stochiometeric values. Wezernak found that 3.22 mg of oxygen was needed to oxidize 1.0 

mg of ammonia-N and 1.11 mg of oxygen was needed to oxidize 1.0 mg of nitrite 

confirming the stoichiometric relationships. 

3.2. Chloramines 

Chloramines are produced through the reaction of ammonia with free chlorine. 

Chloramination is typically applied as a secondary treatment process that controls 

microbial growth in finished water. Choloramines exist in three forms, monochloramine, 

dichloramine, and trichloramine, depending on water pH (Table 5). Monochloramine is the 

dominate species when pH is greater than 7. 

Chloramine can have two competing effects on ammonia oxidizing bacteria. It will 

inactivate the bacteria when chloramine is present and the nitrifying bacteria will grow 

from the presence of ammonia through chloramine decomposition (AWWA M56, 2006). 

33 
 



 

Ammonia oxidizing bacteria is resistant to monochloramine when compared to free 

chlorine (Wolfe 1989). At a concentration of 1.0 mg/L monochloramine, 99% inactivation 

occurred after 33 minutes and at a concentration of 1.0 mg/L as free chlorine 99% 

inactivation occurred after 2 to 3 minutes (Wolfe 1989). Wolfe reported AOB was 13 times 

more resistant to monochloramine than free chlorine. 

Table 5. Chlorine and ammonia reactions (AWWA M56, 2006). 

Reaction # Chlorine and Ammonia Reactions 

1 𝑵𝑯𝟑 + 𝑯𝑶𝑪𝒍 → 𝑵𝑯𝟐𝑪𝒍 +  𝑯𝟐𝑶 
Monochloramine pH >7 

2 𝑵𝑯𝟐𝑪𝒍 + 𝑯𝑶𝑪𝒍 → 𝑵𝑯𝑪𝒍𝟐 +  𝑯𝟐𝑶 
Dichloramine pH 4-7 

3 𝑵𝑯𝟐𝑪𝒍 + 𝑯𝑶𝑪𝒍 →𝑵𝑪𝒍𝟑 +  𝑯𝟐𝑶 
Trichloramine pH 1-3 

 

Ammonia can be released from chloramine through several reactions as shown in 

Table 6. Reaction 1 releases ammonia through chloramine decay and reaction 2 releases 

ammonia when chloramine reacts with organic matter. In addition, reaction 3 releases 

ammonia through a reaction with reduced iron that has been released by corrosion 

processes. Reaction 4 is similar to reaction 1 but the mechanism differs. Reaction 4 